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St T e

SEALED RECHARGEABLE BATTERY

Name of samples
B dn 2R A 7
Samples’ type Lithium lon Battery
AR HE TR
Type/ Model ASBP/19 6.4V 1500mAh 9.6Wh
5% ) '
Brand
Rits B
This battery is constructed with 2 lithium-ion cells (1P2S) and has overcharge,
over-discharge, over current and short-circuits proof circuit, covered with white
Appearance :
BE B ST plastic film, approx 85g/pcs.
B 2 NRISHR( 2 $) MEEdR. . difERnRiTeE, BEO
@EBE, HELAN 85g.
Dongguan Evolt Electronics co., Itd.
FREEMIRFFE T HRAF]
Client Tumei Industrial Park, Zhensheng Road, Qinghuang Village, Qingxi Town, Dongguan
B (.-':_l_t‘y_,'Guangdong. ghjna. R Y
PEL KRS RS R AR R AR i
Tel: 0769-89150328
E-mail: June.zeng@dgevolt. com
GUANGZHOU FULLRIVER BATTERY NEW TEGHNOLOGY CO., LTD.
JEM R SRR (rE R AR
Manufacturer
- Factory No.10, Standard Industrial Garden, Taishi Industrial Zone, Dongyong,
Nansha District, Guangzhou
iR X R EA A DI X b TkE 10 #
GUANGZHOU FULLRIVER BATTERY NEW TECHNOLOGY CO., LTD.
Factory UM FEIT BB AR A PR A ]
e Factory No.10, Standard Industrial Garden, Taishi Industrial Zone, Dongyong,

Nansha District, Guangzhou
oMW X ek A Tl X ARdE Tk FE 10 #%

Testing standard

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.
BEE (XTRERRDEMAE BRI FIFEFM) ST/SG/AC.10/11/Rev.6,

U2 amend1, section 38.3.
Sample guantity
46pcs: 16B+30C
P B il i
Receiving date
2019.06.
i g=E B
West dats 2019.06.05 — 2019.06.24
Bl E - s
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No. | Name of test Test result Conclusion Remarks
g | AT B 2 FR o4 R ATRLE R &iE
1 38.3.4.1 Altitude simulation See Appendix 1 Passed /
38.3.4.1 mAEHI RBER 1 o

2 38.3.4.2 Thermal test See Appendix 2 Passed /
38.3.4.2 B HKE 2 Gl

3 38.3.4.3 Vibration See Appendix 3 Passed y
38.3.4.3 {3 LM 3 ak

4 38.3.4.4Shock See Appendix 4 Passed /
38.3.4.4 ify WHE 4 kg

5 38.3.4.5External Short-circuit See Appendix 5 Passed /
38.3.4.5 MB%E BR iR 5 kg
38.3.4.6 Impact See Appendix 6 Passed /

& 38.3.4.6 &l WL 6 Gl
38.3.4.6 Crush . / = / N/A
38.3.46 HE ! i

7 38.3.4.7 Overc ppendix 7 ed /
38347 AR 7

g |38348Forceddischa See Appendix 8 ssed ;
38.3.4.8 52l X

Conclusion/4#: o

The SEALED RECHARGEABLE BATTERIES. submitted.by. Dongguan Evolt Electronics co., Itd. have
passed the test items of UNITED NATIONS" Recommendations on the Transport of Dangerous Goods,
Manual of Test and Criteria ST/SG/AC.10/11/Rev.6, amend1, section 38.3.

HARFKRAFETHRARRENFHTRAEBMFEHEE (XTERSFMEH RS R
F) ST/SG/AC.10/11/Rev.6,amend1,section 38.3 HIE K.

Report Form No.: UN38.3 Rev.6 amend1 01

Tested by Yao Zhouming (Test Engineer)
#WR: Ao (B THEI)
Reviewed by Huang Yik\ng (Audit Engineer)
W8 Mo Kining (B TR
Approved lel Hongbi_n) (Approval Engineer)
#g: Y, Hohr— (e TR

U
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BATTERY NO.: ASBP/19
nsell anN5056144232079

LIGHTING

SEAlED RECHARGEABI.E BATTERY

e,
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Appendix 1

MR 1
ltems | 38.3.4.1 Altitude simulation
TH | 38.3.4.1 L
11 Test procedure
' PR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+5°C).
0 MLt S A B P PR IR (20£5°C) B, WFEEDTET 11. 6kPa HIE N FED 6 .
12 Sample status
' F&RE
B1#-B4#: at first cycle in fully charged states
B1#-B4#EE I EH T A HRE
B5#-B8#: after 25 cycles ending in fully charged states
B5#-B8#./E% 25 MEX EERHERE
1.3 Result
' JRLER
Before i i After il i /5 Residual Test
Sample = Mass loss
No. Mass Voltage Mass Voltage P ocv result
5 (=3 RS FEmAE FrEREBE ' * )‘ Bl REE i
o b
(9) (V) e ) (%) SR
B1# 85.414 6.82 85.414 6.82 0.000 100.00 o]
B2# 85.123 880 | e5123 6.80 0000 | 100.00 0
B3# 84.826 6.83 84.824 6.82 10.002 99.85 o]
Ba# 85.071 6.84 85.071 683 0.000 99,85 o
B5# 84.966 6.82 _84.965 6.82 0.001 100.00 (o)
B6# 84.959 6.83 84.958 6.82 0.001 99.85 0
B7# 84 972 6.81 84.971 6.81 0.001 100.00 o]
B8# 84.798 6.83 84.796 6.82 0.002 99.85 (o]
| L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no
Pg?g disassembly. no rupture, no fire.
i

L- itke: V- H45: D- fB4k: R- BER: F- 2k 0- LR, EAS. TRk, LR, TEX.

Report Form No.: UN38.3 Rev.6 amend1 01
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Appendix 2
i 2
ltems | 38.3.4.2 Thermal test
e 38.3.4.2 im AL AL
11 Test procedure
' PR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 +
2°C, followed by storage for at least six hours at a test temperature equal to -40 = 2°C, The
maximum time interval between test temperature extremes is 30 minutes, This procedure is to be
repeated until 10 total cycles are complete, after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+57C).
REGTEBAERE R 7222 CHFH FTEHERLDT 6 NI, 5, HEE40+2CEETEER
T 6 e, BANRERE RN 30min, EF#EAE LIRS BES 10 Kk, A5, BHEFREE
R 20+ 5 CHIZRM FIUE 24 M.
1.2 Sample status
' B aRE
B1#-B4#: at first cycle in fully charged states
B1#-B4#. £ —MEH T & A HARE
B5#-B8#: after 25 cycles ending in fully charged states
B5#-B8#. £ % 25 MEF £ £ TR HRE
13 Result
) AR
Sample Before i il &4 3 ‘ i Residual Test
No. Mass o ‘Voltage ' , ' R oCcVv result
e RERE | :" @E : i vl i " F2EE HIlNEs
@ | o T @ | ) 4R
B1# 85414 | 682 394 | 675 | 10023 .| 9897 o
B2# 85.123 = 6.80 5.1 S 67 0.020 98.82 (o]
Ba3# 84.824 682/ ||| Caalgod ||/ ‘Bzs )| \ob2s | o897 0
B4# 85.071 6.83 85.052 6.76 0.022 98.98 (0]
B5# 84.965 6.82 84.948 6.75 0.020 98.97 (o)
B6# 84.958 6.82 84.939 6.75 0.022 98.97 o]
B7# 84.971 6.81 84.954 6.74 0.020 98.97 0
B8# 84.796 6.82 84.779 6.75 0.020 98.97 o
.| L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no
hgf;- disassembly, no rupture, no fire.
i

L- #tde: V- H5S: D- f#fk: R- B3 F- 2k 0 L. THS. BME. LHE. T2,

Report Form No.: UN38.3 Rev.6 amend1 01
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Appendix 3
Mz 3
Items | 38.3.4.3 Vibration
T H 38.3.4.3 k&l
11 Test procedure
) AT T
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal
wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell.
BradfamfEh T RERDENEE L, REHGERS. RILLEZERRA, U 7THz BN E
200Hz, A5 HE WA ER 7THz A— 63, —EFRFLE 15 28 fINEEH. S EREBN=
DEAHEERN G EER 12 K, 3 M.
1.2 Sample status
' FiRE
B1#-B4#: at first cycle in fully charged states
B1#-B4#: % —MEA LR BRE
B5#-B8#: after 25 cycles ending in fully charged states
B5#-B8#: /5 25 MERX T LT RS
1.3 Result
' AL R
Before il fi After #il )5 Residual Test
Sample B o _nj Mass loss
No. Mass | Voltage Mass Voltage - ocv result
. BREE | FEaE | BEoRE | FRaE | f;fi FAEBE | WK
=y - 3 . 7o,
) () @ VO (%) &
B1# 85.394 6.75 85.393 6.74 0.001 99.85 o]
Bo# 85.106 6.72 85106 | 672 0.000 100.00 0
B3# 84.803 6.75 84.803 6:74 0.000 99.85 o}
B4# 85.052 6.76 85.051 6.75 0.001 99.85 0
B5# 84.948 6.75 84.947 6.75 0.001 100.00 o]
B6# 84.939 6.75 84.937 6.75 0.002 100.00 0
B7# 84.954 6.74 84.953 6.74 0.001 100.00 0
B&# 84.779 6.75 84777 6.74 0.002 99.85 o]
| L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no
I\g;; disassembly, no rupture, no fire.

L- . V- #:5: D- M84k: R- @3 F- k. 0- L. EHS. LG EHR. TEX.

Report Form No.: UN38.3 Rev.6 amend1 01
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Appendix 4
ik 4
ltems | 38.3.4.4 Shock
TiH 38.3.4.4 riidr
11 Test procedure
' WEP B
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each battery. Each battery shall be subjected to a half-sine
shock of peak acceleration depending on the mass of the battery. The pulse duration shall be 6
milliseconds for small batteries and 11 milliseconds for large batteries. Each cell or battery shall be
subjected to three shocks in the positive direction and to three shocks in the negative direction in
each of three mutually perpendicular mounting positions of the cell or battery for a total of 18
shocks.
B RS R R EEARREE F, IR REE MR B TE LB, 508t
FT42 32 B9 E 3R b oy i EE R T e it A B B . /N el it Rk s e e (6] 6 224D, ket kb e e i)
1M 28, S ESRENE = EEENERSKSE 3 Kb, fEEEES 3 Kibd, 318
K.
1.2 Sample status
' RS
B1#-B4#: at first cycle in fully charged states
B1#-B4#: £ Fo A H 52 £ 78 LIRS N e
B5#-B8#: aﬂemzﬁ cycles endi eﬁ 28
B5#-B8#: 7 i 25 4 !
1.3 Result TS o | B
) et A Y 4 B
a_i ? 1] i S :
A Before il # L After ik 5 Residual Test
P R T Mésslos
No. Mass | Voltage - Mass | Vol oy ocv result
RE =Y bigiditi P& T e o FlReE INEY
7 /0 —
(@) V) (@ (\%) : (%) &R
B1# 85.393 6.74 85.392 6.73 0.001 99.85 o}
B2# 85.106 6.72 85.106 6.72 0.000 100.00 (0]
B3# 84.803 6.74 84.803 6.74 0.000 100.00 (o}
B4# 85.051 6.75 85.050 6.74 0.001 99.85 (o)
B5# 84.947 6.75 84.946 6.75 0.001 100.00 (o]
B6# 84.937 6.75 84.937 6.75 0.000 100.00 o}
B7# 84.953 6.74 84.953 6.74 0.000 100.00 o}
B8# 84.777 6.74 84.777 6.74 0.000 100.00 (o}
.| L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no
“g; disassembly, no rupture, no fire.
i

L- iitd: V- #: D- #8fk: R- B3 F- 2K 0- EitiR. £HS. TRt THE. TEX.

Report Form No.: UN38.3 Rev.6 amend1 01
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Appendix 5
)

ltems | 38.3.1.5 External Short-circuit
HH 38.3.1.5 SN %
11 Test procedure
' AP R
The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be at least 6 hours for small
cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at
57+ 4°C shall be subjected to one short circuit condition with a total external resistance of less than
0.1 ochm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below that value. The
short circuit and cooling down phases shall be conducted at least at ambient temperature.
PO EMAREILTRERS, HHATRERS 57:4C, MESIRRE, XE (R
AT ESE I A R AR, RO P AR R . IR NP R A AT 4T 09, MR R B () B2/ B E RN /el
MWELD6 e, KESHMAREMED 12 N/DE, BEMFESKEME 57+4C TEZH S
T 0.1 BR# )R BRAR L
X — RSN AE S S Bt A R RE E 57T 4 C/R AR 1 /it ST F ARSI, E
EERFEFG—F, WKXHEMUE DETFXAME. SRAEEN BN Y2 D RFFRE.
1.2 Sample status
' FRRE ; _ .
B1#-B4#: at fi m‘gyg.le in fuIIy char
B1#-B4#. /£ 5 — P at Al
B5#-B8#: after 25 cycles mdlng in fully charged states
B5#-B8#.7E 55 25 M AERSE & R HR & : z
1.3 Result 5
' WHAER
Sample Max. External Temperature _
_ | Test result Note
No. BE R TR o i -
B (C) '
B1# 57.7 (6] /
B2# 57.6 (0] /
B3# 579 (o] /
B4# 57.8 (0] /
B5# 57.5 o] /
B6# 57.7 o] /
B7# 576 0] /
B8# 57.8 0 /
Note: | D-Disassembly, R-Rupture, F-Fire, O- no disassembly, no rupture, no fire.
&iE D- #fk: R- WE: F- &Kk O-LME. EHHE. £EX.

Report Form No.: UN38.3 Rev.6 amend1 01
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Appendix 6
ik 6
ltems | 38.3.4.6 Impact
TiH | 38.3.4.6 i
11 Test procedure
' HA PR
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees
from the horizontal supporting surface. The test sample is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis of the 15.8mm + 0.1mm
diameter curved surface lying across the centre of the test sample. Each sample is to be subjected
to only a single impact.
FEmBEOEAMRE SN E FHERE E. —HRAESHN 158+ 0.1 X, KEZEL 6 EX (Rizd
CHBAR, BEAEARE) (316 ABNERBERS MNP0, —AFik 91 + 01 FHH
BHEEHN 61£25 Eﬂ'&%biU.ﬂ.?%&%%ﬂiﬁﬁH‘]%?&iﬁiﬁﬁtiﬁﬁﬁiﬁ&%%ﬁ%ﬂﬁﬁiﬁé%9‘]
L& b LS SBERNE EYUESUBIEN 5K P 3CEE A 000, o 19 B 6 b 4 9\ 5l
SABMETHREFAT, HERBERESFLEARN 158 EXSHAMUAMESE. SRHELH
S —EE.
1.2 Sample status
’ #ﬁﬁﬁ b | : ;_
C1#-C5#: at first eycl the desigr P
C1#-C5#: 48—~ N
C6#-C10#: after i
Co#-C10#:7c 5 25 N . L
1.3 Result e B W
S | WRER A - - A
Sample Max. External Temperature | = A - Not
) _— estresult - ote
No. FaREOREEE )| SN/ 1C
B} R - Mt ¥ ik
5 (C)
C1# 23.5 (0] /
C2# 23.3 0] /
C3# 232 0 /
Ca#t 23.6 (o] /
C5# 235 0 /
Ce# 234 (o] /
C7# 235 0 /
Ce# 23.3 (0] /
Co# 23.6 (o] /
C10# 23.8 (0] /
Note: D-Disassembly, F-Fire, O-no disassembly, no fire.
#wiE D- #F: F- 2K: 0- EffE. LK.

Report Form No.: UN38.3 Rev.6 amend1 01
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Appendix 7
BiR 7

ltems | 38.3.4.7 Overcharge
WEH | 38347 H

11 Test procedure

WA B

The manufacturer's recommended maximum charge voltage is 7.3V,
The manufacturer's recommended maximum continuous charge current is 1.5A.
| FRFRATEBER 7.3V, [ FEERATERTR 1.5A.

When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of y _
the test shall be the lesser of two times the maximum m: :::: zglrtrae?: i'ss gzgv
charge voltage of the battery or 22V; W R 14.6V:
AR AT A KT 18 (RET, sEetoBhe | g st T

He B et 20 % A7 e e FE B R A% B 22 AR & P B T

M.

When the manufacturers recommended charge
voltage is more than 18V, the minimum voltage of the Not Appl
test shall be 1.2 times maximum charge voltage. & y
HIER B RAERT 18 RET, LRMFEE | 7S

NERAFERERN1.2 &,

Sample status

12| pans

BO#-B12#: at first cycle in fully charged states

BO#-B12#:EFE \5E : B

B13#-B16#:

B13#-B16#:1 . s
1.3 Result u

' FRLER L , 1
Sample Voltage before test ;
" P ﬁ?ﬁﬁ"ﬂ%& Test result Note
0. W f D
RS &k

. W) =
BO# 6.83 (0] /
B10# 6.81 (o] /
B11# 6.82 (o] /
B12# 6.84 (o] /
B13# 6.83 (o] /
B14# 6.83 0 /
B15# 6.84 0 /
B16# 6.82 0 /

Note: | D-Disassembly, F-Fire, O-no disassembly, no fire.
‘g’f‘f D_ ﬁ1$: F_ ’E:k: 0— %ﬁ%’\ fﬁkq

Report Form No.: UN38.3 Rev.6 amend1 01
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Appendix 8
MR 8
ltems | 38.3.4.8 Forced discharge
IH 38.3.4.8 sl
11 Test procedure
' AP R
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C, power supply at an initial current equal to the maximum discharge current specified by the
manufacturer The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell, Each cell shall be forced discharged for a
time interval (in hours) equal to its rated capacity divided by the initial test current(in ampere).
fE 205 CHFREIRE T, A5 A ISR 12V A B U b oE 4T s e, ML B R PR it fE
A H ) 46 I D L T4 R R R LR, TR TR B A R R LA R
1.2 Sample status
' HaRRE
C11#-C20#: at first cycle in fully discharged states
C1#-C20#. £ —MEH E LM ERE
C21#-C30#: after 25 cycles ending in fully discharged states;
C21#-C30#: £ 5 25 MER T2 HIRE
1.3 Resulit
: WALER
Sample Voltage before test Sample Voltage before test
e o Test result
No. i B No. B AT -
7Y _ y 1 5
%5 V) BE "
C11# 268NN c21# )
N
C12# 2.659 e C22# | 0
C13# 2544 C23# (o]
C14# 2618 o] C24# 2.644 o
C15# 2651 0 C25# 2.648 0
Ci6# 2637 0 C26# 2.656 0
C17# 2648 (0] C27# 2.644 (0]
C18# 2624 (o) Cas# 2.621 (o]
C19# 2.651 o] C25# 2.646 0
C20# 2.643 (o] C30# 2.655 0
Note: | D-Disassembly, F-Fire, O-no disassembly, no fire.
& D- ik F- E-k: 0- Lk, £&X.

Report Form No.: UN38.3 Rev.6 amend1 01
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EEFEM
Important

1. ARG LN B N EHE, HEELK.
The test report is invalid without the special seal for testing and Paging seal of Guangzhou
MCM Certification and Testing Co., Ltd.

2. RAARKRERHFAR, HEHIHEHARE .
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou MCM Certification and Testing Co., Ltd.

3. AikEEMMEN. HEARKRIMAZL LK.
The test report is invalid without the signatures of Approver, Checker and Tester.

4. B ERSILR.
The test report is invalid if altered.

5. MMM ELA AW, NMTWHEHREZHETERA RN AR
Objections to the test report must be submitted to Guangzhou MCM Certification and Testing
Co., Ltd. Within 15 days.

6. AR ENIT KA -
The test report is \tali't_:l for theteswd samples only.

B W R A NIRRT SR ERAE]
Guangzhou MCM Certification and Testing Co., Ltd

3y i | PE M EEX TR =R 13 52—
1 F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,
Guangdong Province, China.

H % | 0086-20-34777662 0086-20-34777663

& ¥ | 0086-20-34777665-609

B F BF £ | markmiao@mcmtek.com

2 d M #t | Hitp:/;mww memtek.com

-End the test report-
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